
11.Bed Assembly(1/2)

1

2
3

4
5

6

8

7

9

10

9a

11

1112

13 11 14

15
16

17
18

19

20

21

22 23 24 25 26 27

28

29

30

31

32

33

34

35 36 37 38 29 39

40 41 42 43

44

45 46 47 48 49 50 51
52

55

56

57 58 59

53 54

52a

60 15

Page 1 Parts List for AL-356V (L565D) 01/09/2017



BED ASSEMBLY (1/2) 

№ Part № Name Specification

1 V-Belt □A838/□A850/□A864

D330A-11106 50Hz
2 

D330A-11106-1 
PULLEY 

60Hz 

3 GB1096 KEY 8×35

4 GB5781 hexagon(al) head tap bolt M8×25 

5 GB97.1 washer 8

6 motor 240v/380v/400v-50Hz-1.5Kw

7 GB78 screw M6×8

8 GB70 SOCKET HEAD SCREW M8×30 

9 GB5781 hexagon(al) head tap bolt M8×40 

9a GB6170 NUT M8

10 GB70 SOCKET HEAD SCREW M12×35 

11 GB97.1 washer 12

12 GB5781 hexagon(al) head tap bolt M12×40 

13 D330B-11107G BRACKET 

14 GB5781 hexagon(al) head tap bolt M10×30 

15 GB70 SOCKET HEAD SCREW M10×35 

16 GB70 SOCKET HEAD SCREW M12×40 

17 GB881 assembling pin 8×70

18 D330B-11103G BRIDGE 

19 D330B-11101G BED 

20 GB70 SOCKET HEAD SCREW M8×50 

21 GB70 SOCKET HEAD SCREW M8×30 

22 GB118 TAPER PIN 6×30

23 GB879 SPRING PIN 4×42

24 GB879 SPRING PIN 4×32

25 D330B-11203G CONTROL ROD 

26 D330B-11202G FEED ROD 

D330B-11201G Tr22×4-7h
27 

D330B-11201G-1 
LEADSCREW 

Tr22×3.175-7h 

28 GB879 SPRING PIN 5×20

29 GB70 SOCKET HEAD SCREW M6×16 

30 D330B-11205G SHORT RACK 

31 D330B-11204G LONG RACK 

32 GB1096 Oriented key 4×50

33 D330B-11217G COLLAR 

34 GB77 SCREW M8×8

35 spring 6×1×15

36 D330B-11105G-1 ASSEMBLING PIN 

37 SPRING 32×3.6×50

38 D330B-11105G BRACKET 

39 GB879 SPRING PIN 5×20

40 knob BM10×32

Page 2 Parts List for AL-356V (L565D) 01/09/2017



BED ASSEMBLY (1/2) 

№ Part № Name Specification

41 D330B-11206G LEVER 

42 GB879 SPRING PIN 4×20

43 D330B-11104G BRACKET 

44 GB78 SCREW M6×16 

45 GB6170 NUT M6

46 GB118 TAPER PIN 6×45

47 GB7940.4 OIL CUP 6

48 GB70 SOCKET HEAD SCREW M8×60 

49 GB78 SCREW M8×12 

50 D330C-3012C PLECTRUM 

51 GB70 SOCKET HEAD SCREW M8×16 

52 GB818 SCREW M4×42 

53a switch

53 D330C-11301C BOX 

54 D330C-11302C COVER 

55 GB818 SCREW M4×10 

56 D330B-11210G-1 COVER 19 

57 D330B-11210G-2 COVER 22 

58 GB5781 HEXAGON HEAD TAP BOLT M12×45 

59 GB97.1 WASHER 12

60 GB70 SOCKET HEAD SCREW M10×35 

61 GB6170 NUT M10

Page 3 Parts List for AL-356V (L565D) 01/09/2017



11.Bed Assembly(2-1/2)
1

12

11

10

9

4 4

5

6

7

8

2

3

16

15 17

18

14

13

26

27

28

29

30

(7)
22a

31

32

33

34

35

36

37

41

40

40

39

38

42

43

44

45

47

4

40448

19

20

21

22

4

49

46

16a

3a

25 24 23

Page 4 Parts List for AL-356V (L565D) 01/09/2017



BED ASSEMBLY (2/2-1) 

№ Part № Name Specification

1 GB70 Socket head screw M6×12 

2 GB97.1 Tailor-made washer 6

3 D330B-14205 Splash guard 

4 GB818 screw M5×8

5 GB818 screw M4×28 

6 GB91 pin 3×16

7 D330B-14214 Connecting rod 

8 GB879 Spring pin 5×25

9 D330A-71205 backstop 

10 D330A-21231 rocker 

11 D330A-21230 shaft 

12 D330A-21239 pin 

14 D330A-21105 pulley 

15 GB97.1 washer 8

16 GB70 Socket head screw M8×16 

16a GB1096 key 8×20

19 D330B-14203 Oil tray 

20 D330B-14204 Oil tray 

24 GB70 Socket head screw M10×30 

25 GB6170 Hexagon nut M10

26 GB70 Socket head screw M6×10 

27 D330B-14201 Casting left stand 

28 D330B-14210 cover 

29 GB818 screw M5×12

30 D330B-14209 cover 

31 D330A-11237 drawspring 

32 D330A-11236 pin 

33 D330A-11242 shaft 

34 GB70 Socket head screw M6×40 

35 GB879 Spring pin 5×40

36 D330A-11235 rocker 

37 D330A-11238 Long shaft 

38 D330B-14206 Angle iron 

39 GB6170 Hexagon nut M6

40 GB97.1 Tailor-made washer 6

41 GB70 Socket head screw M6×12 

42 GB879 SPRING PIN 5×28

43 D330B-14207 Baffle board 

44 D330B-14212 Brake pedal 

45 D330A-11241 Short shaft 

46 D330B-14202 Casting right stand 

47 D330B-14208 cover 

48 D330B-14213 funnel 

Page 5 Parts List for AL-356V (L565D) 01/09/2017



(16a)

57

50

49

(40)

(4)

(45)

56

55
(42)

54

(39)

(40)

(40)

(41)

(37)

(36)

(35)

(34)

(33)

(32)

(31)

(7)

53

(29)

52

51

(26)

(13)

(14)

(18)

(17)(15)

(16)

(3)

(2)

(8)

(7)

(6)

(5)

(4)(4)

(9)

(10)

(11)

(12)

(1)

11.Bed Assembly(2-2/2)

(47)

(4)

58

59

(3a)

24

4

22

21

22a

25 23

Page 6 Parts List for AL-356V (L565D) 01/09/2017



BED ASSEMBLY (2/2-2) 

№ Part № Name Specification

1 GB70 Socket head screw M6×12 

2 GB97.1 Tailor-made washer 6

3 D330B-14205 Splash guard 

4 GB818 screw M5×8

5 GB818 screw M4×28 

6 GB91 pin 3×16

7 D330B-14214 Connecting rod 

8 GB879 Spring pin 5×25

9 D330A-71205 backstop 

10 D330A-21231 rocker 

11 D330A-21230 shaft 

12 D330A-21239 pin 

14 D330A-21105 pulley 

15 GB97.1 washer 8

16 GB70 Socket head screw M8×16 

16a GB1096 key 8×20

24 GB70 Socket head screw M10×30 

25 GB6170 Hexagon nut M10

26 GB70 Socket head screw M6×10 

29 GB818 screw M5×12

31 D330A-11237 drawspring 

32 D330A-11236 pin 

33 D330A-11242 shaft 

34 GB70 Socket head screw M6×40 

35 GB879 Spring pin 5×40

36 D330A-11235 rocker 

37 D330A-11238 Long shaft 

39 GB6170 Hexagon nut M6

40 GB97.1 Tailor-made washer 6

41 GB70 Socket head screw M6×12 

42 GB879 SPRING PIN 5×28

45 D330A-11241 Short shaft 

47 D330B-14208 cover 

49 D330B-14203 Oil tray 

50 D330B-14204 Oil tray 

51 D330B-14201 Steel Left stand 

52 D330B-14210 Cover 

53 D330B-14209 Cover 

54 D330B-14206 Angle iron(left & right) 

55 D330B-14207 Baffle board 

56 D330B-14212 Brake pedal 

57 D330B-14202 Steel right stand 

58 D330B-14213 funnel 

Page 7 Parts List for AL-356V (L565D) 01/09/2017



2
5
X
4
0
X
7

2
5
X
4
0
X
7

I

II

IIIIV
V

AB

C

I

II

III

IV

V

12.Head stock Assembly(1/2-2)

1 2 3

4

5

6

7

8 9

10

15

16

17

18

19

21

23

24

25

26

28

31

32

34

34a

33

35

36

37

31

25

38

27

39

40

43

44

45

46

47

48

49
27

5150

41 42

3029

11 12

13

14

52

53

54

55

56

57

58

59

60

61

60

59

25

63

18

64

65

66

67 68 65

62

69

62

62

20

22

37a

Page 8 Parts List for AL-356V (L565D) 01/09/2017



HEADSTOCK（1/2-2）：PARTS LIST 

№ Part № Name Specification

1 D330D-21107 headstock 

2 D330B-21113 Case frame 

3 GB70 Socket head screw M6×40 

4 GB879 Spring pin 5×40

5 D330A-21246 sleeve 

6 D330A-21235 sleeve 

7 GB819 screw M4×8 

(8) D330A-11230 shaft 

(9) GB894.1 circlip 12

10 GB70 Socket head screw M6×20 

11 D330A-21124 cover 

12 D330A-21601 gasket 

13 GB3871 Oil seal SD25X40X7

14 GB276 Radial thrust bearing 6005/P5 

15 D330A-21215 shaft 

16 GB1096 key 6×120

17 D330A-21217 gear 

18 GB1096 key 6×50

19 D330A-21220 gear 

20 D330D-21221 washer 

21 GB894.1 circlip 35

22 GB894.1 circlip 22

23 GB276 Radial thrust bearing 6203 

24 D330A-21106 Front plug 

25 GB78 screw M8×16 

26 GB1235 O-ring 40×3.1 

27 GB70 Socket head screw M6×25 

28 GB70 Socket head screw M4×12 

29 D330A-21104 cover 

30 D330A-21602 gasket 

31 GB276 Radial thrust bearing 6204 

32 D330A-21211 washer 

33 D330D-21223 gear 

34 D330E-21221 washer 

35 D330D-21224 gear 

36 GB1096 key 8×55

37 D330A-21212 shaft 

38 GB1235 O-ring 47×3.1 

39 D330D-21208 nut 

40 D330D-21102 collar 

41 D330D-21103 End cover 

42 D330D-21603 gasket 

43 GB297 Radial thrust bearing 32012/P5 

Page 9 Parts List for AL-356V (L565D) 01/09/2017



HEADSTOCK（1/2-2）：PARTS LIST 

№ Part № Name Specification

44 D330D-21207 gear 

45 D330D-21227 gear 

46 GB1096 key 8×18

47 D330D-21226 gear 

48 GB894.1 circlip 90

49 GB297 Radial thrust bearing 32015/P5 

50 D330D-21108 Front cover 

51 D330D-21605 gasket 

52 D330D-21252 Tailor-made ring spring 

53 D330D-21251 Tailor-made key 6×18

54 GB73 screw M6×8 

55 GB1096 key 8×85

56 D330D-21228 spindle 

57 GB1235 O-ring 25×2.4 

58 D330A-21238 shaft 

59 GB893.1 circlip 42

60 GB276 Radial thrust bearing 16004 

61 D330A-21237 gear 

62 GB894.1 circlip 20

63 D330B-21239G shaft 

64 GB3871 Oil seal 24×32×5 

65 D330A21202 washer 

66 GB70 Socket head screw M5×16 

67 D330A-21101 collar 

68 D330A-21604 gasket 

69 D330A-21201 gear 

Page 10 Parts List for AL-356V (L565D) 01/09/2017



A
C

12.Headstock Assembly(2/2-2)

70

71

72

73

74

75

76

77

78

79

83

82

84

85

87

88

89

90919295 94 93

105

104

96

105

100101

80

81

9798

99

86

102

103

106

107

Page 11 Parts List for AL-356V (L565D) 01/09/2017



HEADSTOCK（2/2-2）：PARTS LIST 

№ Part № Name Specification

70 D330A-21403 Shift fork 

71 D330D-21121 Shift collar 

72 GB1096 key 5×14

73 GB1235 O-ring 30×3.1

74 D330A-21240 washer 

75 D330A-21402 Shift fork 

76 D330A-21111 rocker 

77 GB879 Spring pin 4×18

78 D330B-21236G shaft 

79 GB1235 O-ring 10×1.9

80 GB7271.3 cover BM8×40 

81 D330A-21249 handle 

82 D330A-21117 Handle base 

83 GB308 Steel ball 6

84 GB2089 spring Y1-6×1×10 

85 GB77 screw M8×8 

86 Position sign

87 GB818 screw M4×8 

88 GB879 Spring pin 4×50

89 D330A-21248 handle 

90 GB77 screw M6×8 

91 GB2089 spring Y1-5×1×25 

92 GB308 Steel ball 5

93 D330A-21120 Handle base 

94 GB78 screw M6×16 

95 D330D-21250 Screw bushing 

96 D330D-21254 spring 

97 D330D-21253 Arresting pin 

98 D330D-21231 cam 

99 Three jaw chuck D5/200 

100 GB70 Socket head screw M6×20 

101 D330D-81201 Cam lock stud 

102 GB1160.1 Oil sight A12 

103 GB70 Socket head screw M6×25 

104 D330B-21112G Cover board 

105 hexagonal socket head plug M16×1.5 

106 Copper washer 16

107 D330E-21232 plug 

Page 12 Parts List for AL-356V (L565D) 01/09/2017



2
5
X
4
0
X
7

13.Gear box Assembly(1/2)
1

2

3

4

3

6

7

6

5

8

9

10

11

12

13

14

14

15

16

17

18

19

20
16

26

27

27a

28

2916

35

36

27a

37

38

44

45

46

47

48

6

7

6

49

50

51

52

53

55

56

57

21

22

23

24

15

25

30

31

32

27a

33
34 16

39

40

41

16

42 32

43

62

61

60

6

7

13

6

12

11

10

9

8

13

13

59

13

58

65

64

63

66

67

68

69

70

71

72

73

74

Page 13 Parts List for AL-356V (L565D) 01/09/2017



13.Gearbox Assembly(2/2)

89

88

87

86

37

38

75

76

77

78

79

80

81

82

83 84 85

90

91

94 93 92

Page 14 Parts List for AL-356V (L565D) 01/09/2017



FEED GEAR BOX（1/3 & 2/3）: PARTS LIST 

№ Part № Name Specification

1 GB276 Radial thrust bearing 6203 

2 D330B-31105 Space washer 

3 GB894.1 circlip 16

4 D330B-31201 gear 

5 D330B-31106 Space washer 

6 GB276 Radial thrust bearing 6202 

7 D330B-31107 Space washer 

8 GB894.1 circlip 28

9 D330B-34201-3 gear 

10 D330B-34201-2 gear 

11 GB1096 key A4×22 

12 D330B-34201-1 gear 

13 GB894.1 circlip 20

14 D330C-0546C Circle nut 

15 GB301 Thrust ball bearing 51105 

16 GB70 Socket head screw M5×14

17 D330B-31102-0 flange 

18 D330B-31103 gasket 

19 D330B-31101 shaft 

20 GB1096 key 5×45

21 D330B-30101 Casting case 

22 D330B-37103-0 gasket 

23 D330B-37102-0 bush 

24 GB70 Socket head screw M6×14 

25 D330B-37101-0 shaft 

26 D330B-32102 End cover 

27 D330B-32103 gasket 

28 GB1096 key 4×55 

29 D330B-32101 shaft 

30 GB1096 key 4×80

31 D330B-35101 shaft 

32 GB1096 key 4×18

33 D330B-35103 gasket 

34 D330B-35102 End cover 

35 D330B-33102 End cover 

36 D330B-33103 gasket 

(37) hexagonal socket head plug M16×1.5 

(38) Copper washer 16

39 GB276 Radial thrust ball bearing 6004

40 D330B-36103 gasket 

Page 15 Parts List for AL-356V (L565D) 01/09/2017



FEED GEAR BOX（1/3 & 2/3）: PARTS LIST 

№ Part № Name Specification

41 D330B-36102 flange 

42 GB3871 Oil seal SD25X40X7

43 D330B-36101 shaft 

44 D330B-32201 gear 

45 D330B-32202 gear 

46 D330B-32104 Space washer 

47 D330B-32203 gear 

48 D330B-32105 Space washer 

49 D330B-35106 Space washer 

50 D330B-35205 gear 

51 D330B-35105 Space washer 

52 D330B-35204 gear 

53 D330B-35203 gear 

55 D330B-35202 gear 

56 D330B-35104 Space washer 

57 D330B-35201 gear 

58 D330B-33101 shaft 

59 D330B-33201 gear 

60 D330B-36104 Space washer 

61 GB894.1 circlip 16

62 D330B-36201 gear 

63 D330B-38102 End cover 

64 D330B-38103 Rack-A 

65 D330B-38104 Shift fork-A 

66 D330B-38105 Rack-B 

67 D330B-38106 Shift fork-B 

68 D330B-38101 shaft 

69 D330B-38108 Shift fork-C 

70 D330B-38107 Rack-C 

71 D330B-38110 Shift fork-D 

72 D330B-38109 Rack-D 

73 GB78 screw M5×8 

74 GB1235 O-ring 12×1.9

75 D330B-38111 gear 

76 GB1096 key 5×8

77 GB1235 O-ring 16×2.4

78 D330A-3054 handle 

79 GB308 Steel ball 6

Page 16 Parts List for AL-356V (L565D) 01/09/2017



FEED GEAR BOX（1/3 & 2/3）: PARTS LIST 

№ Part № Name Specification

80 GB2089 spring Y1-6×1×25 

81 GB77 screw M8×8 

82 GB97.1 washer 6

83 GB70 Socket head screw M6×12 

84 Position sign

85 GB818 screw M4×6 

86 Aluminum plate

87 GB1160.1 Oil sight A16

88 GB879 Spring pin 4×25 

89 GB70 Socket head screw M6×20 

90 D330B-38112 cover 

91 D330B-38113 gasket 

92 GB819 screw M4×6 

93 D330B-38115 Cover-2 

94 D330B-38114 Cover-1 

Page 17 Parts List for AL-356V (L565D) 01/09/2017



13.Change Gearbox(1/1)

12

11

10

8

9

7

6

4

5

1

2

3

1617

18

2

10

8

1

15

14

13

19 20 21 22

Page 18 Parts List for AL-356V (L565D) 01/09/2017



CHANGE GEAR BOX（3/3）: PARTS LIST 

№ Part № Name Specification

1 GB6170 Hexagon nut M10

2 GB97.1 washer 10

3 GB893.1 circlip 35

4 D330A-91208 gear 

5 GB276 Radial thrust ball bearing 6003-Z 

6 D330B-91209G collar 

7 D330B-91101G Gear frame 

8 GB6170 Hexagon nut M12

9 D330B-91210G bolt 

10 GB97.1 washer 12

11 D330B-91213G-1 Space washer 

12 D330B-91201G Change gear 

13 D330B-91214G Space washer 

14 GB901 Double-screw bolt M10×70 

15 GB1096 Key 5×14

16

17 D330B-91212G Space washer 

18 D330B-91202G Change gear 

19 Change gear set cover 

20 D330B-11216G Circle nut 

21 D330B-11213G-1 Short double screw bolt 

22 D330B-11213G-2 Long double screw bolt 

Page 19 Parts List for AL-356V (L565D) 01/09/2017



Page 20 Parts List for AL-356V (L565D) 01/09/2017



APRON: PARTS LIST 

No. Part No Name Specification 

1 33-4012 Gear M1.5×60T 

2 GB879-86 Spring Pin 5×30 

3 33-4024 Gear M1.5×18T 

4 33-4010 Pinion Shaft M1.5×11T 

5 GB79-85 Set Screw M6×16 

6 33-4049 Sleeve 

7 GB70-85 Socket Head Cap Screw M6×12 

8 32-06240 Washer 

9 32-06231 Gear 

10 32-06232 Idle Shaft 

11 GB70-85 Socket Head Cap Screw M5×12 

12 GB1255-76 O-Ring 

13 33-4026 Shaft 

14 32-06429 Worm Gear 

15 33-4028 Washer 

16 GB5783-86 Cap Screw M6×12 

17 33-4038 Interlock Piece 

18 GB6170-86 Pan Head Screw M6×20 

19 GB77-85 Socket Head Set Screw M6×12 

20 GB5783-86 Hexagon Head Screw M5×20 

21 33-4036 Gib 

22 GB5783-86 Hexagon Head Screw M6×10 

23 GB77-85 Socket Head Set Screw M6×35 

24 GB6170-85 Hexagon Nuts M6 

25 33-4040B Dial Indicator(For Imperial Use) 

26 33-4035 Half Nut Base 

27 33-4035 1/2 Half Nut 

28 GB119-86 Pin 8×16 

29 32-06228 Worm 

30 32-06225 Cam Shaft 

31 GB80-85 Socket Head Set Screw M5×16 

32 GB41-86 Hexagon Nut M5 

33 33-4040A Dial Indicator(For Metric Use) 

34 33-4039A Thread Dial Body(For Metric Use) 

35 32-06206 Washer 

36 GB70-85 Socket Head Cap Screw M8×50 

37 33-4039B Thread Dial Body (For Imperial Use) 

38 33-4045A Helical Gear 

39 GB95-85 Washer 8 

40 GB41-86 Hexagon Nut M8×50 

41 33-4043 Helical Gear 

42 32-06237 Spacer 

43 33-4042 Helical Gear 

44 33-4041 Helical Gear 

Page 21 Parts List for AL-356V (L565D) 01/09/2017



APRON: PARTS LIST 

No. Part No Name Specification 

45 GB827-86 Button Head River 2×5 

46 33-4048 Helical Gear Chart 

47 33-4046 Indicator Table 

48 Q/ZG285.3 Drain Plug 1/8〞 

49 33-4050 Half Nut Indicator 

50 GB1160-89 Oil Sight Glass A20 

51 GB879-86 Spring Pin 5×35 

52 GB2089-80 Compression Spring 

53 GB308-77 Steel Ball 

54 33-4027 Plug 

55 GB879-86 Spring Pin 3×25 

56 GB119-85 Pin C5×25 

57 GB77-85 Socket Head Set Screw M6×6 

58 33-4033 Lever Handle 

59 33-4034 Lever 

60 GB1342-73 Knob M8×40 

61 33-4002-1 Spacer 

62 33-4002 Front Cover 

63 33-4047 Feed Direction Indicator 

64 GB117-86 Taper Pin 5×20 

65 33-4020 Cam Shaft 

66 33-4022 Change Lever 

67 GB2089-80 Compression Spring 

68 33-4019 Bracket 

69 GB70-85 Socket Head Cap Screw M6×35 

70 CL6132-06-02 Plug 

71 33-4013 Shifting Shaft 

72 GB70-85 Socket Head Cap Screw M6×16 

73 33-4016 Clutch Gear 

74 33-4015 Clutch Gear 

75 33-4014 Clutch Gear 

76 33-4011 Plug 

77 GB1155-79 Ball Cap 

78 33-4008 Bolt 

79 33-4009 Handle 

80 GB818-85 Cross Recessed Head Screw M6×15 

81 33-4007 Washer 

82 33-4005 Handle Wheel 

83 33-4006 Dial 

84 GB70-85 Socket Head Cap Screw M5×25 

85 33-4004 Bracket 

86 33-4004-1 Spacer 

87 GB1096-79 Double Round Head Key 5×5×20 

88 33-4003 Gear Shaft 

89 GB70-85 Socket Head Cap Screw M8×30 

90 GB117-85 Taper Pin 8×40 

Page 22 Parts List for AL-356V (L565D) 01/09/2017



15. Cross slide Assembly(1-1/2)

1 2

3

4

5

6 7

8

9

10

11 12

14

13

9 15

16

17 18 19

20

21

27

29

30

29

31

22

23

24

26

25

32

48 47

33

46

45

39

44

43

42

41

40

393837

33

35

35

36

28

34

36a

Page 23 Parts List for AL-356V (L565D) 01/09/2017



SADDLE & CROSS SLIDE (1/2-1): PARTS LIST 

№ Part № Name Specification

1 D330A-81202 collar 

2 D330A-81203-2 screw M10 

3 GB78 screw M6×25 

4 D330B-51207G-1 Adjusting screw 

5 D330B-51207G Handle wheel 

6 GB2089 spring Y1-5×1×12 

7 GB308 Steel ball 5

8 D330B-51208G Index ring 

9 GB301 Thrust ball bearing 51102 

10 D330B-51106G bracket 

11 GB70 Socket head screw M6×20 

12 D330B-51206G Cross leadscrew Metric or inch 

13 GB1096 key 5×8

14 D330A-51201 Space washer 

15 GB879 Spring pin 4×25

16 D330C-51202C gear 

17 GB79 screw M6×8 

18 D330B-51401G Copper nut 

19 GB70 Socket head screw M6×16 

20 GB70 Socket head screw M10×30

21 GB118 Taper pin 6×45

22 D330A-51301 Left rubber wiper 

23 GB70 Socket head screw M10×45 

24 D330B-51101G Saddle casting 

25 D330A-51214 Adjusting screw 

26 D330B-51212G wedge 

27 D330B-51102G Cross slide 

28 Staff guage

29 D330B-51203G Tailor-made nut 

30 D330B-51219G Slide axis 4×80

31 D330B-51201G washer 

32 GB70 Socket head screw M8×16

33 GB1155 Oil cup 6

34 D330A-51103 Front strip 

35 GB5781 hexagon(al) head tap bolt M8×20 

36a D330A-51215 Screw plug 

36 D330A-51105 strip 

37 D330A-51302 Right rubber wiper 

38 D330A-51205 plate 

39 GB818 Cup head screw M5×12

40 GB83 Coach bolt M8×25 

41 GB6170 Hexagon head nut M8

42 GB5781 hexagon(al) head tap bolt M8×25 

43 D330A-51104 Back strip 

44 D330A-51216 wedge 

45 D330A-51204 plate 

46 D330A-51303 Back rubber wiper 

47 GB78 screw M8×16 

48 GB78 screw M6×12 

Page 24 Parts List for AL-356V (L565D) 01/09/2017



25

24

23

21

22

21

20

19

17

18

1

2

3

4

5

76

8

9

10

12

13

14

15

16

11

26

27

28

29

30

31

32

33

34

35

36

35

37

23

38

15. Cross slide Assembly(1-2/2)

40

41

39

40

43

42

44

45

46

47

48

49

44

50

51

38 52 53

41a

Page 25 Parts List for AL-356V (L565D) 01/09/2017



SADDLE & CROSS SLIDE (1/2-2): PARTS LIST 

№ Part № Name Specification

1 D330A-81202 collar 

2 D330A-81203-2 screw M10 

3 GB78 screw M6×25 

4 D330B-51207G-1 Adjusting screw 

5 D330B-51207G Handle wheel 

6 GB2089 spring Y1-5×1×12 

7 GB308 Steel ball 5

8 D330B-51208G Index ring 

9 GB301 Thrust ball bearing 51102 

10 D330B-51106G bracket 

11 GB70 Socket head screw M6×20 

12 GB1155 Oil cup 8

13 D330B-F4003 Space washer 

14 GB1096 key 4×16

15 D330B-F4004 Connecting shaft 

16 GB819 screw M3×4 

17 D330B-F4008 Tailor-made key 

18 D330B-F4005 Cross leadscrew Metric or inch 

19 D330B-51401G Copper nut Metric or inch 

20 GB70 Socket head screw M6×16 

21 GB301 Thrust ball bearing 51101 

22 D330B-F4006 Back bracket 

23 GB70 Socket head screw M8×16

24 D330B-F4007 cover 

25 GB6170 Hexagon nut M10

26 GB70 Socket head screw M10×30

27 GB118 Taper pin 6×45

28 D330A-51301 Left rubber wiper 

29 GB70 Socket head screw M10×45 

30 D330B-51101G Saddle casting 

31 D330A-51214 Adjusting screw 

32 D330B-51212G wedge 

33 D330B-51102G Cross slide 

34 Staff guage

35 D330B-51203G Tailor-made nut 

36 D330B-51219G Slide axis 

37 D330B-51201G washer 

38 GB1155 Oil cup 6

39 D330A-51103 Front strip 

40 GB5781 hexagon(al) head tap bolt M8×20 

41a D330A-51215 Screw plug 

41 D330A-51105 strip 

42 D330A-51302 Right rubber wiper 

43 D330A-51205 plate 

Page 26 Parts List for AL-356V (L565D) 01/09/2017



SADDLE & CROSS SLIDE (1/2-2): PARTS LIST 

№ Part № Name Specification

44 GB818 Cup head screw M5×12

45 GB83 Coach bolt M8×25 

46 GB6170 Hexagon head nut M8

47 GB5781 hexagon(al) head tap bolt M8×25 

48 D330A-51104 Back strip 

49 D330A-51216 wedge 

50 D330A-51204 plate 

51 D330A-51303 Back rubber wiper 

52 GB78 screw M6×12 

53 GB78 screw M8×16 

Page 27 Parts List for AL-356V (L565D) 01/09/2017



8

9

10

11

12

13

14

7

6

5

4

15 16 17 18

24

23

22

26

25

27

282930

212019

3132

3

2

1

15. Cross slide Assembly(2/2)

Page 28 Parts List for AL-356V (L565D) 01/09/2017



SQUARE TOOL POST: PARTS LIST 

№ Part № Name Specification

1 GB70 Socket head screw M8×16 

2 Swivel slide

3 wedge

4 GB1155 Oil cup 6

5 gib

6 GB2089 spring Y1-8×1×11 

7 wiper

8 handle

9 Handle base

10 washer

11 GB83 Coach bolt M10×50 

12 Tool post

13 shaft

14 plate

15 leadscrew Metric or inch 

16 nut

17 GB1096 key 4×14

18 bracket

19 GB70 Socket head screw M6×16 

20 GB301 Thrust ball bearing 51103 

21 Index ring

22 GB2089 spring Y1-5×1×12 

23 GB308 Steel ball 5

24 Handle wheel

25 collar

26 bolt

27 GB78 screw M6×25 

28 Adjusting screw

29 bolt

30 collar

31 GB80 screw M6×16

32 Adjusting bolt

Page 29 Parts List for AL-356V (L565D) 01/09/2017



16. Tailstock Assembly(1/1)

76

8

9

10

11

12

13

14

12

15

5

4

2

1

3

17

18

12

26

27

28

29

30

31

32

33

34

35

24 25

23

19

16

36

37

22 21 3 20

Page 30 Parts List for AL-356V (L565D) 01/09/2017



TAILSTOCK: PARTS LIST 

№ Part № Name Specification

1 sleeve

2 Copper nut Metric:4mm or inch:10TPI 

3 GB70 Socket head screw M5×12 

4 leadscrew Metric:4mm or inch:10TPI 

5 GB1096 key 4×15

6 D330A-81202 collar 

7 D330A-81203-1 bolt M8 

8 Handle wheel

9 Spring reed

10 D330A-6010 Index ring 

11 End cover

12 GB1155 Oil cup 8

13 GB301 Thrust ball bearing 51102 

14 Tailstock casting

15 Lock block

16 pin

17 shaft

18 handle

19 JB1342 cover M8x40

20 GB79 screw M12×45 

21 GB97.1 washer 12

22 Adjusting screw

23 GB78 screw M6×25 

24 GB79 screw M6×8 

25 pin

26 handle

27 eccentricity shaft

28 Draw-in bolt

29 GB879 Spring pin 4×50

30 base

31 GB70 Socket head screw M6x40 

32 D330A-6042 Tailor-made washer 

33 spring

34 D330A-6043 Tailor-made washer 

35 Clamp plate

36 GB97.1 washer 16

37 GB6170 Hexagon nut M16

Page 31 Parts List for AL-356V (L565D) 01/09/2017



Page 32 Parts List for AL-356V (L565D) 01/09/2017



STEADY & FOLLOW REST: PARTS LIST 

No. Part No Name Specification 

1 JB1360-76 KNOB M32X8 

2 GB119-86 PIN 3X18 

3 3210203 COLLAR 

4 32-10204 SCREW 

5 32-10201 COLLAR 

6 32-10401 CLAPPING HEAD 

7 32-10205 NUT 

8 32-10101 UPSIDE OF CENTER REST 

9 GB6170-86 NUT M6 

10 GB79-85 SCREW M6X18 

11 GB65-85 SCREW M6X30 

12 32-10206 SCREW 

13 GB87986 PIN 5X24 

14 32-10102 DOWNSIDE OF CENTER REST 

15 GB6170-86 NUT M12 

16 GB97.1-86 WASHER 12 

17 GB78-85 SCREW M6X6 

18 32-10103 CLAMP 

19 GB37-85 SCREW M12X65 

20 3210104 FOLLOW REST 

21 GB70-85 SCREW M8X46 

Page 33 Parts List for AL-356V (L565D) 01/09/2017



1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

18.Coolant system & Work light(1/1)

6

Page 34 Parts List for AL-356V (L565D) 01/09/2017



COOLANT SYSTEM: PARTS LIST 

No. Part No Name Specification 

1 32-15201 Work light 

2 GB70 Socket head screw M5×12 

3 Liquid nozzle 

4 D330A-71206-2 bracket 

5 GB70 Socket head screw M6×16 

6 Lock connecting M20×1.5 

7 Plastic tube 

8 GB78 screw M6×12 

9 D330A-92202 pipe 

10 Metal cooling tube 

11 Lock connecting M12×1 

12 D330A-92203 connecting 

13 GB70 Socket head screw M5×12 

14 AB-12 pump 

15 GB6170 Hexagon nut M5 

16 D330B-14401 Water tank 

Page 35 Parts List for AL-356V (L565D) 01/09/2017



C
O
N
T
R
O
L

R
O
D

C
O
N
T
R
O
L

P
A
N
E
L

M
O
T
O
RI
N
P
U
T

B
R
A
K
E
 
S
W
I
T
C
H

W
O
R
K
L
I
G
H
T

C
O
O
L
A
N
T
 
P
U
M
P

19.Electric Assembly(1/1)

26

1

2

3

4

25

3

24

23

3

22

10

3

9

8

7

11

12

13

14 15 16 17

3

18

3

19

29

30

31

32

33

34

35

36

37

38

5

6

21

20

27

28

40

39

Page 36 Parts List for AL-356V (L565D) 01/09/2017



ELECTRIC ASSEMBLY: PARTS LIST 

No. Part No Code Name Specification 

1 Electric box

2 Circuitry assembly plate

3 GB818 screw M4×6 

4 Q/CY080 TC transformer 

5 GB70 Socket head screw M5×12 

6 GB14048.4 KM3 AC Contactor JZC4-40 24V 

7 GB6170 nut M5 

8 Sheet Copper

9 GB818 screw M4×12 

10 Earth sign plate 

11 GB97.1 washer 4 

12 GB70 Socket head screw M4×10 

13 Rubber Cushing

14 cover

15 Locker connecting M16×1.5 

16 Iron locker connecting M20×1.5 

17 Locker connecting M20×1.5 

18 Junction box

19 Fixing rail clip 

20 GB818 screw M5×15 

21 transducer VFD007M23A

22 GB70 Socket head screw M5×12 

23 braking resistor 70Ω 

24 KA Contactor relay HH54P

25 Fixing rail clip 

26 GB10963.1 QM2 Protective circuit breaker DZ47-60 2A C 1P 

27 Fixing rail clip 

28 Power switch

29 GB818 screw M4×6 

30 angle iron

31 DRC for the spindle speed 

32 GB14048.5 Indication light AD62-22D/S 24V white 

33 GB14048.5 Button switch LAY3-11X/2 380V 

34 adjustable resistor

35 GB14048.5 Fast-stop knob ZB2-BE101C 

36 GB14048.5 Emergency press button ZB2-BE102C 

37 PVC tube Φ16×1200 

38 Hemicycle clip C-16

39 Elbow connecting

40 GB818 screw M5×10 

Page 37 Parts List for AL-356V (L565D) 01/09/2017



2 31

11 10 9 8 7 6 5 413 3

Optional accessories
------CE safety protecting for chuck & change gears

12

Page 38 Parts List for AL-356V (L565D) 01/09/2017



CE SAFETY PROTECTING FOR CHUCK & CHANGE GEARS: PARTS LIST 

No. Part No Name Specification

1 GB6170 nut M4

2 D330A-71204-1 Protecting glass 

3 GB818 screw M4×10 

4 D330A-71204 Iron cover 

5 GB879 Spring pin 4×25

6 D330A-71203 shaft 

7 GB70 Socket head screw M6×45 

8 GB6170 nut M6

9 GB79 screw M6×16 

10 D330A-71101 Casting box 

11 GB818 screw M4×25 

12 switch

13 D330A-71208 Baffle-iron 

Page 39 Parts List for AL-356V (L565D) 01/09/2017



2
5
X
4
0
X
7

1

9

2

3

8755

2

3

4

5

6

5

Optional accessories
------Leadscrew guard

Page 40 Parts List for AL-356V (L565D) 01/09/2017



LEADSCREW GUARD： PARTS LIST 

No. Part No Name Specification

1 D330B-1030G bracket 

2 GB70 Socket head screw M5×10 

3 D330-F3001 Spring cover 

4 D330A-1034 Left bracket 

5 GB70 Socket head screw M6×12 

6 D330A-1032 Left bracket 

7 D330A-1033 Right bracket 

8 D330B-1029G Right bracket 

9 D330A-1031 bracket 

Page 41 Parts List for AL-356V (L565D) 01/09/2017



2
5
X
4
0
X
7

1

2

3

4

5

6

7

8

9

Feed rod

Feed Gear box

Optional accessories
------Safety clutch for feed rod

Page 42 Parts List for AL-356V (L565D) 01/09/2017



SAFETY CLUTCH FOR FEED ROD：PARTS LIST 

No. Part No Name Specification

1 D330B-36101-01 shaft 

2 GB308 Steel ball 6

3 GB879 Spring pin 4×42

4 D330B-36101-02 clutch 

5 GB1358 spring Y1-6×1×25 

6 GB77 screw M8×8 

7 GB78 screw M6×10 

8 D330B-CS004 cover 

9 GB301 bearing 51104

Page 43 Parts List for AL-356V (L565D) 01/09/2017



1

2

3

4

5

6

7

8

9 7 8

Optional accessories
------Simple safety protecting glass

Page 44 Parts List for AL-356V (L565D) 01/09/2017



SIMPLE SAFETY PROTECTING GLASS PARTS LIST 

No. Part No Name Specification

1 GB818 screw M6×8 

2 F1001 Iron bracket

3 F1002 shaft

4 GB818 screw M5×8 

5 F1004 Protecting glass

6 F1003 Oriented sleeve

7 GB97.1 washer 4

8 GB818 screw M4×8 

9 GB79 screw M5×10 

Page 45 Parts List for AL-356V (L565D) 01/09/2017



1

2

3

4

5

6

7

8

Optional accessories
------Demarcation framework for longitudinal travel

Page 46 Parts List for AL-356V (L565D) 01/09/2017



DEMARCATION FRAMEWORK PARTS LIST 

No. Part No Name Specification

1 DC003 Index ring

2 GB879 Spring pin 3×6

3 DC004 shaft

4 GB79 screw M6×10 

5 DC001 Casting body

6 DC002 plate

7 GB70 Socket head screw 

8 GB79 screw M5×16 

Page 47 Parts List for AL-356V (L565D) 01/09/2017



Optional Accessories
------Taper former Assembly

3 4 5 6

3
7

3
8

3
6

3
5

3
4

3
3

3
2

3
1

3
0

2
9

(1
1)

2
0

1
9

1
8

1
7

1
6

1
5

1
4

2
8

2
7

2
6

2
5

2
4

2
3

2
2

21

1
3

1
2

1
1

1
0

9 8 7

2
1

(1
1)

Page 48 Parts List for AL-356V (L565D) 01/09/2017



TAPER FORMER ASSEMBLY：PARTS LIST 

No. Part No Name Specification

1 GB70 Socket head screw M8×50 

2 D330B-F4026 Casting bracket

3 D330B-F4027 strip

4 GB70 Socket head screw M6×25 

5 D330B-F4025 shaft

6 GB70 Socket head screw M6×16 

7 D330B-F4024 Draw bar

8 GB70 Socket head screw M6×14 

9 D330B-F4033 Square nut

10 D330B-F4016 Fixed guide bar

11 GB70 Socket head screw M8×30 

12 D330B-F4028 Angle staff guage 

13 GB818 screw M4×6 

14 D330B-F4022 Adjusting screw

15 D330B-F4020 wedge

16 D330B-F4018 Adjustable guide bar 

17 D330B-F4017 rotative pin

18 D330B-F4019 slide

19 D330B-F4023 pin

20 D330B-F4021 Adjusting screw

21 GB70 Socket head screw M8×16 

22 D330B-F4030 handle

23 GB879 Spring pin 3×16

24 D330B-F4029 bracket

25 D330B-F4031 screw

26 D330B-F4032 nut

27 GB70 Socket head screw M6×30 

28 D330B-F4015 wedge

29 GB6170 nut M6 

30 GB79 screw M6×25 

31 D330B-F4011 Casting bracket

32 GB118 Taper pin 8×30 

33 D330B-F4014 cover

34 GB819 screw M4×6 

35 GB70 Socket head screw M5×45 

36 GB70 Socket head screw M8×20 

37 D330B-F4012 slide

38 D330B-F4013 bracket

Page 49 Parts List for AL-356V (L565D) 01/09/2017


	MANUAL FRONT COVER TEMPLATE(2).pdf
	AL-356V operation manual.pdf
	c
	封面及目录

	组合
	

	床身三杠电机
	床身三杠电机
	
	
	铸件床脚
	钣金床脚


	床身三杠电机
	床身三杠电机
	
	
	铸件床脚
	钣金床脚


	床身三杠电机
	床身三杠电机
	
	
	铸件床脚
	钣金床脚


	组合
	床头箱大主轴无级图
	
	
	铸柄图


	组合
	床头箱大主轴无级图
	
	
	铸柄图


	送刀
	送刀
	
	送刀
	送刀


	挂轮图
	挂轮
	


	大拖板
	大拖板
	
	大拖板
	刀
	双接丝杠


	大拖板
	大拖板
	
	大拖板
	刀
	双接丝杠


	大拖板
	大拖板
	
	大拖板
	刀
	双接丝杠


	尾座图
	尾座
	
	尾座


	灯冷却图
	冷却灯
	布局


	卡盘护罩图
	卡盘护罩
	布局


	丝杠护罩
	丝杠护罩
	布局


	安全接合子
	安全接合子
	
	布局


	简易刀
	简易刀
	布局


	定程机构
	定程机构
	
	布局


	靠模图
	锥度靠模
	
	锥度靠模


	电气图
	布局


	L565D ELECTRICAL DIAGRAM.pdf
	Lathe-Metal_Safety.pdf



